
2007 - Polaris Ranger RZR Full vent windshield installation instructions rev.00                          WWW.KOLPIN.COM                      Page 1  

INSTALLATION STEPS 
 

POLARIS RANGER RZR  
FULL WINDSHIELD WITH VENT GRILL 

                                                             PART #2007 
 

*CAREFULLY READ INSTRUCTIONS AND ALWAYS PROTECT YOUR MACHINE DURING INSTALLATION OF WINDSHIELD* 
 

PARTS LIST 
Item Name Description Qty 

1 Windshield Windshield cut-out made of 1/4" GE polycarbonate MR10 1 
2 Clamp kit (A) Includes: 2 complete clamps with 2 socket cap screws M8x35, 2 lock washers M8 and 2 locknuts M8 2 
3 Clamp kit (B) Includes: 1 complete clamps with 1 socket cap screws M8x35, 1 lock washers M8 and 1 locknuts M8 1 
4 Nuts & bolts kit Includes: 5 screws M8x30 with 10 washers M8, 5 shoulder washers and 5 locknuts M8 1 
5 Vent grill Black grill 1 

6 Vent grill attachment 
kit 

Includes: 3 carriage bolts M6x30 with 3 thin plastic washers, 6 x plastic washers M6, 
3 rubber washers M6 and 3 knob M6 1 

7 Bumpon Includes: 2 rubber bumpons 1 
 

Step 1: Assemble the vent grill to the windshield as shown. 
 

                                                
 
Step 2: Attach 5 clamps onto the front roll-bar of the machine as shown.  Do not tighten clamps until windshield is fully assembled. 
 

                                                        
Step 3: Attach the windshield to clamps as per drawing.  Adjust position of all components, and then tighten all screws and nuts.  Stick 
two bumpons onto the hood as per pictures, this will minimize windshield vibration. 
 

                                                                   
 

*Care and cleaning: Do not use ammonia or any other cleaning chemical.* 
*Avoid using an abrasive cloth.* 

Locknut M8 
Clamp 

Female part 

Lock washer 
m8 

Clamp 
Male part 

Screw M8x30 

Carriage bolt M6x30 

Rubber washer M6 

Thin plastic washer 

Knob M6 

Socket cap 
screw M8x35 

Plastic washer M6 

Plastic washer M6 

Vent grill 

Washer M8 

Washer M8 

Shoulder 
washer M8 

Locknut M8 Bumpon 



2007 - Polaris Ranger RZR Full vent windshield installation instructions rev.00                          WWW.KOLPIN.COM                      Page 2  

PROCEDURES D’INSTALLATION 
 

POLARIS RANGER RZR  
PARE-BRISE COMPLET AVEC VENTILLATION 

                                                           PART #2007 
 

*LIRE ATTENTIVEMENT LES INSTRUCTIONS ET TOUJOURS PROTÉGER VOTRE MACHINE DURAND L’INSTALLATION DU PARE-BRISE* 
 

LISTE DE PIÈCES 
Article Nom de pièce Description Qte 

1 Pare-brise Pare-brise découpé fait de polycarbonate 1/4" d’épaisseur de marque GE MR10 1 
2 Ensemble de bride (A) Inclus: 2 brides avec 2 vis à 6 pans creux M8x35, 2 rondelles frein M8 et 2 écrous autobloquants M8 2 
3 Ensemble de bride (B) Inclus: 1 brides avec 1 vis à 6 pans creux M8x35, 1 rondelles frein M8 et 1 écrous autobloquants M8 1 
4 Vis & écrous Inclus: 5 vis M8x30 avec 10 rondelles M8, 5 rondelles d’épaulement et 5 écrous autobloquants M8 1 
5 Grille de ventilation Grille de ventilation 1 

6 Quincaillerie pour 
grille de ventilation 

Inclus: 3 boulons de carrosserie M6x30 avec 3 rondelles de plastiques mince, 6 x rondelles de plastique 
M6, 3 rondelles de caoutchouc M6 et 3 poignées M6 1 

7 Coussin anti-vibration  Inclus: 2 coussins de caoutchouc 1 
 

Étape 1: Assembler la grille de ventilation au pare-brise tel qu’illustré. 
 

                                                
 
Étape 2: Fixer les 5 brides à la cage protectrice avant tel qu’illustré.  N’effectuez pas de serrage final à cette étape. 
 

                                                        
 

Étape 3: Fixer le pare-brise aux brides tel qu’illustré, ajuster la position puis serrez toutes les vis et écrous.  Coller les coussins de 
caoutchouc sur le capot tel qu’illustré sur la photo.  Ceci permettra de minimiser la vibration du pare-brise. 

                                                                   
 

*Entretien et soins: Ne jamais utiliser de nettoyant chimique ou d’ammoniac.* 
*Éviter d’utiliser tout tissus abrasif* 

Écrou autobloquant M8 
Bride 

Partie femelle 

Rondelle frein 
m8 

Bride 
Partie male 

Vis M8x30 

Boulon de 
carrosserie 

M6x30 

Rondelle de caoutchouc M6 

Rondelle de 
plastique mince 

Poignée M6 

Vis à 6 pans 
creux M8x35 

Rondelle M6 

Rondelle M6 

Grille 

Rondelle M8 

Rondelle M8 

Rondelle 
D’épaulement 

M8 Écrou autobloquant M8 
Bumpon 


